

Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01739034

Applicant: SANEM MATBAACILIK SANAYI VE TICARET A.S.
BASKENT ORGANIZE SANAYI BOLGESI
19 CAD NO:85 MALIKOY
TEMELLI
ANKARA

Date: Dec 18, 2014

Submitted sample said to be :
Item Name : **Bardak Kartonu / Papercup Preform**
Reference No. : FS1410003782
Quantity : 1 pack



Conclusion:

The submitted sample was tested under the following requirements requested by the applicant, subject to the information stated in the remark and attached page(s) for details :

<u>Requirement</u>	<u>Result</u>
(1) U.S. F.D.A. Regulation 21 CFR Part 177.1520 Clauses (c)(2.1) - Polyethylene	Pass

For and on behalf of :
Intertek Testing Services HK Ltd.

Angel Y.F. Cheung
Vice President





Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

Test Report

Number: HKGH01739034

Tests Conducted

(1) Test for F.D.A. Regulation on Polyethylene

Test Method : The U.S. Food and Drug Administration 21 CFR Part 177.1520 Clauses (c)(2.1) and (d) with modification on density.

Test item	Result	Limit
	(1)	
Density (By sink-float method)	Complied	0.85 - 1.00
Maximum extractable fraction in n-hexane, % (w/w)	1.4	5.5
Maximum extractable fraction in xylene, % (w/w)	2.6	11.3

Tested component : (1) Transparent plastic film (PE).

Date sample received : Dec 11, 2014

Testing period : Dec 11, 2014 to Dec 17, 2014

End of report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

This report shall not be reproduced, except in full.

